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2. N84 3 A=) &% (Use of Report) : 1EC 605299 & Ip 58 g4

I 3 AEAREE/EEA/AEY (Test Sample)

A F 4 (Description) : v]e TP A] ¥ A 9 )
A 23] AF (Manufacturer) @ G4 2 g1AH

E @ 9 (Model Name) : SRF-900

Az=WMZ (Serial Number) 1 —

7] Bl (Remark) : -

4, A1P717F (Date of Test) : 20164 129 064 ~ 20169 12¢€ 08

5, A¥TE/4H (Test Standard/Method) : IEC 60529: 2001

| 6. N¥BA (Testing Environment) :
<% (Temperature) : { 22.1 £ 2.0 ) C, &5 (Humidity) : (47 £ 2 ) % R.H.

| 7. A8 @3} (Test Results) : A% (IP66)

H3 (Note) © 1, 0] A ME g =27} Al Alged oist A ddatels,
(The test results contained apply culy to the test sample (s) supplied by the client)
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SRFE—-900

27 121 mm X 677 mm
(115/230) Vac, (50/60) Hz, 1 VA
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Celmas IE Algzz 4 #
2.1 BRAE=A
e AL FHRER ®EA golo] FAAE: 50 pm
+ AB& BHERSY EEA slole] 22F: 75 um
A1 s THE I M BA o okD kg/m®
REAE -2 G2 ﬂJ?WﬁLH%— =5t
ol Hg BE AlRe] WeH: ek 890 cm?
o AlEL UHED —2.00 kPa(—200 mmH-0)
e AlES FT7] EF31=: 0.40 L/min
o AlEL W&F g Aznd F7]) FUE: 26.97 ¥
= APAZE 8 h
2.3 WA EdxAa
e ZE0 R FHA: 125 mm
Aom A . h:&ﬁ"ﬂ}tﬂ £ (100 +:L5) L/min :
o HA TEL FAHAFN =ERHEEH 25 m HolA XA
A8 dde 6 A7 120 mm 93 =g
e » xFolN AR AN A 2.8 m
2.4 FFAEHE
« A& AlZF. 3 min
3. AHE Fn 55
) A = 3 Ar B = ICE i35 A d oA v A 7] &
e | TESTO Testo 622 |ICP201408821 2016. 05, 10 KTL
o] Al MITUTOYO CD—-20APX |ICP20160207| 2016. 05. 19 KTL
A FA
= KOMETER GA-101 ICP20150325| 2016. 05. 13 DDHT
(28)
RSN
) DWYER RMA-13-SSV [ICP20150476| 2016. 05. 11 KTL
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